For Serial Nos.
252,000 & Higher

Al

MFG. CO. INC.

CONGRATULATIONS on the purchase of your new Exmark mower.
This product has been carefully designed and manufactured to give
you a maximurn amount of dependability and years of trouble-free
operation. : ' :

If additional iﬁformation is needed, or should you reguire tralned -
mechanic service, contact your authorized Exmark equipment
dealer or distributor.

If you need to order replacement parts from your dealer, always
give the model number and serial number of your mower as well
as the part number, description and quantity of the part needed. -

'The Serial No. plate is located on the right side of the console.

For ease of ordering and reference, we suggest that you record
the information requested in the following identification table.

NUAL

PARTS

Model No.

Serial No.

" Englne Model No.

' -Engine Serial No.

Date Purchased

Poste 1.abel From
Literature Packet Here



johnssj
Rectangle

johnssj
Rectangle


johnssj
Rectangle



EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark wili get the parts to the dealer the next business day or the
part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down"” unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

3

2. Distributor ships pari(s) to dealer or customer, as E x M ARK PAR '|' SPL U s®

requested by dealer, same day, overnight UPS Distributor
bills dealer for part and freight charges where applicable.

3. If distributor does not have the pari(s} in stock to satisfy
Exmark Parts Pius® order, he contacts Exmark by 3:00
p.m., central time, with an Exmark Parts Plus® order of six (6) line items or less.

4, If order is received by 3:00 p.m. central time, Exmark ships pari(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS. Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance to
the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Paris Plus®
order to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. It the part does not arrive overnight due to the shipper (UPS}), the shipper pays for the freight and
Exmark pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only in
the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United States
and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the Saturday
delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday delivery shipments.
To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders must be six (6) line items
or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its entirety, engines and engine
replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or hydrostatic wheel motors, cutter decks
and engine decks or any item exceeding United Parcel Service size and weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered for
Next Day Air shipment but will not be guaranteed per the Paris Plus Program. {
L2 oy f S phe L R S v Uiel AR e e palls TS rrvgream. L

m



johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS
Description Page
Decal GrOUP......ccieveceece e 27-28
Electrical Diagram.........cccccovvevvivcicccecveeecrsseenenns .. 31-34
Electrical Group ......c.uveeeeceeceeeeee e eeeeeeee v 29-31
Engine DecK Group ......ccovveviuiecieceeeeeeeeee e, 18-24
Front Frame Group .....c.eeeeeeceeeeee e eeeeeeees e 9-10
FUBI GrOUD ...t 12-14
Hydraulics Group .......cooveeeeeiiieeee e, 25-26
Main Frame Group.........c.ccccevcvvrrieceeececienese e RS 11
Motion Control Levers...........ccccvrvevvenreveccce e, S
Park Brake Group....... et rerrr et e nss st e emseoe e e eerameens 15-16
Parts Plus Program.......c.cccovvvceciec e, 1
527 DECK GrOUP ..ottt e 3-4
607 DECK GroUP ...cceeeeeec ettt v 5-6

224 L=Te QT (o1 | o SO 7-8


johnssj
Rectangle


johnssj
Rectangle



52” DECK GROUP

Ref. Qty. Ref. Qity.
No. .Part No. Pescription Req'd. No. | Part No. Description Reqg'd
1 642053 Deck wldmt, 52" ......coceeeeennene. 1 41 |[633366 Belt, blade drive 52” Deck....... 1
634536 Deck widmt, 52" w/decals ...... 1 42 [633447 Chain....cccrmirrrerrcreeceeeeeeen, 4
2 |805259 Washer, 3/8 SAE.....ccocevnenns 3 43 800811 Screw, 7/16-14 x 1-1/2............ 8
3 323533 Spacer, shv/brg.....ccccccvvveennne. 3 44 1800271 Screw, 5/16-18x 3/4 .............. 2
4 1513208 Woasher, disc spring................ 6 45-|- 403087 Sheave, blade drive 6.75 0D ..1
5 |[303334 Washer, 5/16 disc spring........ 1 464 (633010 Pulley, split sheave 6.30 OD...1
6 |[B09001 Nut, 5/16-18 whizloc............... 14| 470 |BO3046 Setscrew, 5/16-18 x 1sghdcp..1
7 1602913 Baffle widmt, discharge .......... 1 480 |803022 Setscrew,5/16-18x5/8sqhdcp .2
8 |[800270 Screw, 516-18x5/8 .............. 5 48 1807264 Key, 1/4sqXx25/8...cerenneen. 1
9 603292 Roller, antiscalp....c.c..cceevevrinns 6 50 633012 Jackshafi, deck drive .............. 1
10 808007 Nut, 3/8-16 whizlock............... 12 [ [ 51* |634620 Cutter housing complete......... 3
11 |373034 Washer, pivot ...ccceeiiiieeincnennc. 7 52 800304 Screw, 3/8-16 x31/4.............. 1
12 603602 Bushing, roller .....uevveeernnn. 5] 53 }633014 Bracket, jackshaft .....cccccereeeee. 1
13 |303327 Woasher, 3/8 disc spring.......... 10 54 1807503 Bolt, 5/16-18 x 3/4 Carr.......... 6
14 |800807 Screw, 3/8-16x4 gr8.......... 6 55 (513013 Housing, flange....ccccccvvevvivenen, 4
15 [602571 Chute, discharge 52".............. 1 56 |513012 Bearing w/lock collar & ss.......2
16 [B00273 Screw, 5A6-18x 1 ..ceeeeee. 3 57 633573 Guard, Brg bottom ... 3
17 |B04256 Nut, 516-18 nyloc ..ccveevinenae 4 58 |[B0O7507 Bolt, 3/8-16 x 1 carm...uvun..... 4
18 |633357 Shield, belt 52”.......cceeeeeene 2 59 1632890 Strut widmt, deck .......cceuerenee. 2
19 |323385 Knob, belt shield..................... 6 60 (634619 Housing wfring, spacer, & brg .3
20 ;322110 Belt guide wldmt..................... 1 61 (633029 Spherical rod end................... 2
21 |800848 Screw, 5/8-11x1gr8....... 3 62¢ 803050 Setscrew, 5/16-18 x .75sqhd ..1
22 |800297 Screw, 3/8-16x21/4 ............ 2 63 {B00343 Screw, 5/8-11X5...vvvvviereane. 2
23 |303537 Stud, belt shield.......c.ccccurennen. 2 64 |[B05010 Lockwasher, 5/8 reg.spring.....2
24 1805258 Washer 5/16 std flat............... 4 65 (811006 Zerk, 1/4-28 straight................ 4
25 323417 Washer, rubber ....ocoeeveirenvenen 2 -66 |632199 Pin widmt, deck strut............... 2
26 |833151 Spring, extension.......cu........ 1 67 [804510 Nut, 5/8-18 heX covceruverevevrnnne. .5
27 632119  Arm widmt, deck idler............. 1 68 (807008 Key, # 61 Woodruff ................. 3
28 513034 Bearing, pivot.........ccccocvvervsienne 2 694 (633701 Sheave, blade drive ............... 3
29 |634244 Arm widmtbbrg sub-assy......... 1 70+ |513016  Bearing..cocecreeeeeevrerreresessesnsens 6
30 |603044 Bushing, idler pivot...c.cceeeeee. 1 71 323532 Housing ,bearing.......c...ccu...... 3
31 1811008 Zerk, 1/4-20 90°........coecuec.ne, 1 72 1323528 Spacer, bearning.......ccceeeeennne. 3
32 [B05260 Woasher, 3/8stdflat................ 1 73 |B00293 Screw, Hexcap3/8x1 1/4.....18
33 |804257 Nut, 3/8-16 nylock ......cccveneee 20 74 (808502 Snap RiNG.....ccoeveevererinserenees 3
34 |800299 Screw, 3/8-16x23/4............. 1 75 |633574 Spindle . 3
35 (633109 Idler pulley 6.00 dia flat........... 2 76 [633482 Biade, notched air foil.............. 3
36 (803016 Bolt, 3/8-16 x 1 whizlock......... 1 613251 Blade, solid air foil. ........ce........ 3
37 |633456 Bushing, Idler ........cocovvrneane 2 633485 Blade, low lift.......ccevvvevierneen. 3
38 |804522 Nut, 5/8-11 heX.....ccoevvrverevrnnne 2 + |633484 Blade, muiching .....cccocveeeenne.. 3
39 (809073 Nut, 7/16-14 whizlock ............. 16 77 834546 Jackshaft S/A...cvevvicicernn 1
40 |603805 Idler pulley5.06 0.0V ........... 1 78 1634726 StrutwidmtS/A ..o 2
+ Requires instailation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK523
+ Use anfiseize on bore of sheaves and bearings.
¢ Use Pro-lock Nut Type (P/N 840022 .5 ml. tube) on setscrews.

Exmark red touch up spray paint - P/N 850337
* Cutter housing complete includes sheave, washer, and nut.

A complete deck assembly is available for service — P/N 6348192



johnssj
Rectangle


johnssj
Rectangle



52” DECK GROUP

Torque to
, 7580 ftibs

9q Torque fo
75-80 ftdbs


johnssj
Rectangle


johnssj
Rectangle



60” DECK GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. [ Part No. Description Req'd.
1 632958 Deck widmt, 60......ccccecenriennn. 1 43 800811 Screw, 7/16-14x1-1/2........... 8
634983 Deck widmt, 60 w/decals........ 1 44 1800271 Screw, 5/16-18x3/4 .............. 2
2 1634619 Housing w/ring, spacer, brg.... 3 45+ 1303498 Sheave, 6.13 0D.....ccccceceeeeeene 1
3 |805259 Washer, 3/8 SAE..........ccee... 3 *V 1643292 Pulley, split 6.71 OD ............... 1
4 1513208 Washer, disc Spring .....ccceeu. 6 46%+ |633010 Pulley, split 6.30 OD.............. 1
5 1303334 Washer, 5/16 disc spring........ 1 *¥ 643292 Pulley, split 6.71 OD ............... 1
6 |809001 Nut, 5/16-18 whizlock ............. 14 470 |803046 Setscrew, 5/16-18 x 1sghdcp. 1
7 1602913 Baffle widmt, discharge .......... 1 480 1803022 Setscrew,5/16-18x5/8sqhdep 2
8 (800270 Screw, 5/16-18 x 5/8....ccceeuee. 5 49 1807264 Key, 1/4sqX25/8.vrivennnnn. 1
9 1603299 Roller, antiscalp.....ccverrvrereneens 6 50 |633012 Jackshaft, deck drive.............. 1
10 |808007 Nut, 3/8-16 whizlock ............... 10 51 (804522 Nut, 5/8-11 heX..ovvveiivieeenn. 2
11 [373034 Washer, pivot ...ccocevvcvceene, 7 52 (800304 Screw, 3/8-16x31/4.............. 1
12 |603602 Bushing, roller........ccoovnenen. 6 53 |633014 Bracket, jackshafi................... 1
13 |303327 Woasher, 3/8 disc spring.......... 10 54 |807503 Bolt, 5/16-18 x3/4 Carr. ........ 6
14 |800807 Screw, 3/8-16 x4 gr8.......... 6 55 1513013 Housing, flange.......eiveninn. 4
15 |632939 Chute, discharge 807 .............. 1 58 |513012 Bearing w/lock collar & ss....... 2
16 800273 Screw, 516-18 x 1....cevveeen. 3 57+ |634972 Cutter housing complete ........ 3
17 (804256 Nut, 5/16-18 nylock................. 4 58 807507 Bolt, 3/8-16x 1 carm...cevnnes 4
18 |633084 Shield, belt 60".........ccuunncen.. 2 58 632690 Strut widmt, deck.................... 2
19 (323385 Knob, belt shield...................... 6 60 [323533 Spacershvbrg.....cocieennnen. 3
20 (322110 Belt guide wldmt ..................... 1 61 (633022 Sphericalrodend................... 2
21 |800848 Screw,58-11x1gr8.........3 62¢ |803050 Setscrew, 5/16 x 3/4sghdcp ... 1
22 1800297 Screw, 3/8-16x21/4.............. 2 63 |800343 Screw, 5/8-11 X5 vceevverensnnns 2
23 |308537 Stud, beltshield...................... 2 64 |805010 Lockwasher, 5/8 reg.spring.... 2
24 |B05258 Washer5/16 sid flat ............... 4 65 (811006 Zerk, 1/4-28 straight ............... 4
25 323417 Washer, rubber........cccverennnee. 2 - 66 (632199 Pin widmt, deck strut .............. 2
26 |633151 Spring, extension.......we.. 1 67 (804510 Nut, 5/8-18 heX..uoevieveieviinnnens 5
27 1632118  Arm widmt, deck idler............. 1 68 [807006 Key, # 61 Woodruff................. 3
28 |513034 Bearing, pivot..ccccoeeeeeeeeeeennnaes 2 69% |633701 Sheave, Blade drive. .............. 3
29 (634244 Arm widmt/brg sub-assy......... 1 70% |513016 Bearing.......cccereenmeicimsnennens 6
30 |603044 Bushing, idler pivot .......cccceeeee 1 71 1323532 Housing, bearing ........ccovevene. 3
31 |811008 Zerk, 1/4-20 90°....ccccvveievieens 1 72 323528 Spacer, bearing .........coceennn, 3
32 |805260 Woasher, 3/8std flat ................ 1 73 |633573 Guard, brg bottom ............c..... 3
33 (804257 Nut, 3/8-16 nylock.......ceccveveree 20 74 1808502 Snap RiNG...cccocvereceeeernrenens 3
34 |800299 Screw, 38-16 X2 34..eenenee 1 75 (633942 Spindle..iiiieeeeeeeere, 3
35 |633109 Idler pulley 6.00 dia flat........... 2 76 (633483 Blade, notched air foil............. 3
36 |803016 Bolt, 3/8-16 x 1 whizlock......... 1 613250 Blade, solid air foil .......ccu...... 3
37 (633456 Bushing, Idler........ccceevvvreeenne 2 613111 Blade, low lift ........cocunennn.en. 3
38 (800293 Screw, 3/8-16x1 1/4.............. 18 + |613112 Blade, mulching...........cuvn.eee. 3
39 (808073 Nut, 716-14 whizlock ............. 16 77 1634546 Jackshaft S/A .......occvvveeeeeneenn, 1
40 (603805 Idler pulley 5.06 Q.D. V........... 1 78V 1634726  Strut widmt S/A ... 2
41 1633127 Belt, blade drive 60" deck....... 1 V¥ 634772 Strut widmt S/A ... 2
42 (633447 Chain.iiccceicncresiecernene 4
+ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK604
* Use antiseize on bore of sheaves and bearings.
¢ Use Pro-lock Nut Type (P/N 840022 .5 ml. tube) on setscrews. -

%

v

>
o

Exmark red touch up spray paint - P/N 850337
Cutter housing complete includes sheave, washer, and nut.

Strut subassemblies have the same components, they are assembied to different lengths from center to center.
PN 634772 = 15.00"

PN 634726 = 15.31”
For all 23 & 25 hp Kohler units.

¥ For all 26 hp Kohler EFI units and 23 hp Kawasaki liquid cooled units.
The following complete deck assemblies are available for service:
For all 23 & 25 hp Kohler and 22 hp Kawasaki liquid cooled units — P/N 644165

For all 26 hp Kohler EFI units and 23 hp Kawasaki liquid cooled units — P/N 644370

5



johnssj
Rectangle


johnssj
Rectangle



60” DECK GROUP

Torque to
75-80 fHbs

67
%/4

24 Torqueto
75-80 ft-bs


johnssj
Rectangle


johnssj
Rectangle



72” DECK GROUP

Ref. Qty. Redf. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 |643052 Beli, Blade drive 727 ......coveeees i 40 1800343 Screw, 5/8-11 X5, 2
2 323385 Knob, belt shield.........c.cceunenee. 6 41 642073 Strut widmt, deck...........ceeeeeen. 2
3 [643076 Shield, belt 72" RH ................. 1 42 1632199 Pin wldmt, deck strut............... 2
* 1643075 Shield, belt 72" LH.................. 1 43 |811006 Zerk, 1/4-28 straight................. 4
4 1803016 Bolt, 3/8-16 x 1 whizlock......... 1 44 1800293 Screw, 3/8-16x11/4 ..., 18
5 |[805259 Washer, 3/8 SAE..........ccvecenee. 3 45 323417 Washer, rubber .....cccvcvvviennn 2
6 |633109 Idler pulley 6.00 dia flat........... 2 46 (805258 Washer5/16stdflat................ 4
7 |633151 Spring, extension.......ccoueu.. 1 47 |303537 Stud, belt shield....................... 2
8 809007 Nut, 3/8-16 whizlock............... 13 48 1103-0588 Deck weldment, 72" ................ 1
9 1633456 Bushing, Idler ...........cocuen.en. 2 644149 Deck weldment, 72” w/decals .1
10 | 805260 Washer, 3/8 std flat............... 3 49} |513016 Bearing.....ccoevcerveerecreeerneernnnnns 6
11 |373034 Washer, pivot......cocoeccevcncennee. 8 50 323532 Housing, bearing.........cceeeernnae 3
12 |804257 Nut, 3/8-16 nvloc ......cccucn.ean, 20 51 |[328528 Spacer, bearing.........ccoevveeenne 3
13 513034 Bearing, pivol....cccevvceviieennen, 2 52 1808502 Snap RiNg....cccoeniininieiseennenn. 3
14 1632119  Arm widmt, deck idler............. 1 53 323533 Spacershv/brg.....ooveveiceieene, 3
16 |603044 Bushing, idler pivot................. 1 54 633573 Guard, brg bottom................... 3
16 |800304 Screw, 3/8-16x31/4............. 1 55 (643116 Spindle ........cccovievveeeeveeenns 3
17 |804510 Nut, 5/8-18 heX....oveceeeveeneenne, 5 56 |807006 Key, #61 Woodruff .........c....... 3
18 |513208 Washer, disc spring...........cc.. 6 57 [643006 Blade, notched airfoil.............. 3
19—|— 643269 Sheave, Blade drive. .............. 3 ¢+ {643097 Blade, mulching........c.cccvvvevnnne 3
20-|- 303498 Sheave, 6.13 OD (25hp Koh)..... 1 + |643428 Blade, low lift....cccooeverrcnrenennee 3
643292 Pulley, split 6.71 OD (26hp Koh) 1 + |643429 Blade, solid air foil .....cccvreeenee 3
214 |633010 Pulley, split 6.30 OD (25hp Koh) 1 58 [800848 Screw, 5/8-11x1gr8............ 3
643292 Puiley, split 6.71 OD (26hp Koh} 1 59 [800297 Screw, 3/8-16x21/4.............. 2
- 22 1633012 Jackshaft, deck drive.............. 1 60 1800299 Screw, 3/8-16x23/4............. 1
- 23 |807264 Key, 1/4sqx25/8...ecccnnns 1 61 (602913 Baffle widmt, discharge............ 1
240 (803046 Setscrew, 5/16-18 x 1sghdcp. 1 62 |800270 Screw, 5/16-1BX5/8....ccveveueees 5
250 |803050 Setscrew, 5/16 x 3/4sghdcp ... 1 63 |B00807 Screw, 3/8-16x4gr8.............. 6
260 |803022 Setscrew,5/16-18x5/8sghdcp 2 64 (603602 Bushing, roller ............ccevveruene 6
27 (809001 Nut, 5/16-18 whizlock............. 15 65 603299 Roller, anti-scalp.......cccceerruenenn. 6
28 |807507 Boli, 3/8-16 x 1 carr................ 4 66 |{B00273 Screw, 5/18-18xX1 i 5
29 1807503 Bolt EME18 v 3/4 Carr. ... g 67 1842071 Chutg, discharge 727 vvvrvvnnnn 1
30 |633014 Bracket, jackshaft.......cccoevrenne 1 68 [B04256 Nut, 5/16-18 NYIOC ...vvevrerrerenene 4
31 |513013 Housing, flange ......cccoveennen. 4 69 811008 Zerk, 1/4-20 90° .vcvreverveerennee 1
32 1513012 Bearing w/lock collar & ss ...... 2 70 |603805 Idler pulley 5.06 O.D. V ........... 1
33 [303327 Washer, 3/8 disc spring.......... 10 71 1634619 Housing wiring, spacer, brg.....3
34 (809073 Nut, 7/16-14 whizlock............. 16 72+ |644092 Cutter housing complete.......... 3
35 (800811 Screw, 7/16-14x1-1/2............ 8 73 |634546 Jackshaft S/A........ccccevvivinns 1
36 (633447 ChaiN..ccvcnrereeniiercesennes 4 74 1634244 Arm widmt/brg sub-assy.......... 1
37 1804522 Nut, 5/8-11 heX....cceveeeeensnnn, 2 75V |644074  Strut widmt S/A (25hp Koh).....2
38 |[805010 Lockwasher, 5/8 reg.spring.... 2 vV |644287 Strut widmt S/A (26hp Koh).....2
39 |633029 Sphericairodend.......ccoceuee. 2 76 (322110 Belt guide widmi......................1
77 |303334 Washer, 5/16 disc spring ........1

+ Requires installation of Micro-Mulch accessory for proper mulching, Mulch kit P/N MK724.
4 Use antiseize on bore of sheaves and bearings.
¢ Use Pro-lock Nut Type (P/N 840022 .5 mi. tube) on setscrews,
Exmark red touch up spray paint - P/N 850337
= Cutter housing complete includes sheave, washer, and nut.
V Strut subassemblies have the same components, they are assembled to different lengths from center to center.
PN 644074 = 15.31" PN 644287 = 15.00”
The foilowing complete deck assemblies are available for service:
For 25 hp Kohler units — P/N 644166
For alt 26 hp Kohler EFI units — P/N 644371

7



johnssj
Rectangle


johnssj
Rectangle



72” DECK GROUP

75-80 ftdbs


johnssj
Rectangle


johnssj
Rectangle



FRONT FRAME GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Reg'd. No. | Part No. Description Req'd.
1 632518 Frame widmt, front 52".......... 37 |632511 Caster widmt (52" Koh)........... 2
632513 Frame widmt, front 60"........... * 1842111  Caster Widmt.....coveeerveeereerennes 2
642046 Frame widmt, front 72"........... 38 |804266 Nut, 3/4-10 nylock.......c.cveerenens 2
2 811006 Zerk, 1/4-28 straight ............... 39 |633508 Washer, spring disk...... .......... 6
3 |103-0297 FIOOIPan ....ccoceeevermccrererienenns 40 1800339 Screw, 1/2-13x7 %2 (52" Koh)... 2
4 1633553 Pad, antiskid......cccccceecvnnnnn. BOO335 Screw, 1/2-13x9(52" Kaw, 60°&727) 2
S |B34312 Lever w/grip.....coovevvvveeveennne 41 |B11010 PlUG oo 2
632324 Lever wldmi, lift ........cceeeneeee. 42# 1634662 Caster wheel assy (52" Koh)... 2
6 (633205 Grip, lift leVer ..ceereceennee. * 1103-0068 Caster wheel assy (52" Koh)... 2
7 1632219 Arm widmt, deck liff................ 4 |644251 Caster wheel assy
8 |633325 Spring, compression............... (52" Kaw, 60" & 72")...ccvuen. 2
9 |[805258 Washer, 3/8 SAE flat.............. % |103-0069 Caster wheel assy
10 |B04257 Nut, nylock 3/8-16................... (52" Kaw, 60" & 727)........... 2
11 [BOB505 E-NNG..oocomvvrerrerreerisererserasnens 43 [804269 Nut, 1/2-13 nylock.(light thin).. 2
12 |633068 Arm, deck liff.....covcvvvireeeennn, 44 |633579 Spacer, front caster (52" Koh). 2
13 |806761 Cotter pin, 1/8 x 3/4................. 633959 Spacer, front caster
14 |808284 Clevis pin, 3/8 x1.......cveeuneee (52" Kaw, 60" & 72")............ 2
15 ]633889 Plate, deck lift....oecvevrirvrrerrans 45% |633580 Seal, bearing......ccooceeeeermrnnnn, 4
16 632899 Plate widmt, deck lift............... * 1103-0063 Seal, bearing........oceeeveeerererinns 4
17 (633082 Bushing, lift lever.................... 46 633585 Bearing cone.....cccvvveverenrenn. 4
18 (633080 Bushing, lift lever.................... 47 |633581 Spacer, bearing........ccuverenn... 4
-19 (80029¢ Screw, 3/8-16x23/4 ............. 484 1633582 Wheel & tire assy (52" Koh)..... 2
20 1633097 Hitch pin w/lanyard ................. * [103-0064 Wheel & tire assy (52" Koh).... 2
21 1806005 Hairpin cotter (serv only) ........ 633002 Tire,13x5.0-6 4 ply (52" Koh)... 2
22 |800295 Screw,3/8-16x13/4.............. 4 |633583 Wheel (52" Koh}......c.ccvvernnn 2
23 |303327 Washer, 3/8 disc spring.......... % |103-0070 Wheel (52" Koh).........ccceveueee. 2
24 809007 Nut, whizlock 3/8-16 .............. ¢ |833971 Wheel & tire assy
25 1800292 Screw, 3/8-16X 1.ccecervreereenens (52" Kaw, 60" & 72"} ........... 2
26 |800293 Screw, 3/8-16X11/4............... ¥ }103-0065 Wheel & tire assy
27 805271 Washer, 7/8 SAE flat.. ............ (52" Kaw, 60" & 727) ....couee 2
28 |633096 Rod, deck lift.......ccveereeenene, 523009 Tire, 13x6.5-6 4 ply
29 |804522 Nut, 5/8-11 regular ................. (52" Kaw, 60" & 72"). .......... 2
30 633441 Swivel, deck mount......uuennnn. 4 633987 Wheel (52" Kaw, 60" & 72")..... 2
31 |805268 Woasher, 5/8 std flat................ ¥ [103-0071 Wheel (52" Kaw, 60" & 72")..... 2
32 |633064 Spring, deck support (52" &60") 2 633584 Bearing Cup....ccceccrovvvers crvvinneens 4
643015 Spring, deck support (72")...... 49V |809001 Nut, whizlock 5/16-18............. 2
33 1804755 Jamnut, 5/8-11.vvreeririrrennns 50V |543161 Pad, pedal......coceeevrvereeeennne. 2
34 [543513 Cap, grease ... cecenevnieennns 51V |103-0147 Lever widmt, deck Iift............... 1
35 |543509 Bearing cone, tapered roller... 52V 1643220 Strap.....cccrercinrineninnennnes 1
543508 Bearing cup, tapered rolfler..... 53V (800275 Screw,5/16-18x11/2 .............. 2
36 |543511 Seal, grease .....ccceeevirneerneeen.

Exmark red touch up spray paint - P/N 850337

V These components are standard on the Kohier 26 HP EF| unit, they are an opticnal kit for other models PN 103-0148.
For the following symbols, identify which caster whesl assembly is installed on the unit by looking at the caster wheel hub:

¢ Use these components for units that have a grease zerk on the caster wheel hub.
% Use these components for units that do not have a grease zerk on the caster wheel hub.

* 52" Liquid cooled units and all 60" & 72" units,



johnssj
Rectangle


johnssj
Rectangle



FRONT FRAME GROUP

=

A

10


johnssj
Rectangle


johnssj
Rectangle



INSTALL SEAT
WTH FRONT

MAIN FRAME GROUP

SETOF HOLES
ON SEAT TRACK (L
STUDS
9
%
22 9
4
Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 643255 Track, seat (4" adjustable) ...... 1 22 |807513 Screw, #10-24 x 1/2...un.......... 2
2 [103-0288 Seat (All units except 26hp Koh). 1 23 1809001 Nut, whizlock 5/16-18.............. 4
3 |543401 Spacer, seat track........c.oue....... 2 24 (513762 Clip, loom ((50) .....cceeervvrvrrranes 1
4 |800271 Screw, 5/16-18 x 3/4............... 6 25 303335 Plastictie (Irg)....cccorierveriiniinne 1
5 |103-0290 Cushion, seat......cc.ccccorerevnann, 1 26 513592 Ball, (red) throttle cable........... 1
6 |103-0289 Cushion, backrest .........cccevrues 1 27 |800252 Screw, 1/4-20 X 3/4...uuuneenn...... 1
7 [108-0292 Cushion, armrest (RH)............ 1 28 809012 Nut, whizlock 1/4-20............... 1
8+ |103-0291 Cushion armrest (LH)............. 1 29 1513658 Bumper.......oeeeceecvceeeee 2
9 |633696 Cable, throttle........ccccceemvenee. 1 30 |805257 Washer, 516 SAE flt.............. 8
10 |603336 Cable, choke...veveiirreerennee. 1 31 633859 Seat Frame...vreceecreereenn, 1
11 1642324 Frame, engine deck.......c....... 1 32 |800292 Screw, 3/8-16 X 1.ccvvecercrrennns 2
12 1633970 Wheelftire assy. (60" & 72").... 2 33 (633964 Siop, Park Brake .................... 1
633993 Tire, 24x12-12 4 ply (60" & 72™) 2 34+ [633872 Stop/Spacer (26hp Koh & 22hp Kaw) 2
633992 Wheel (60" & 72")...c.ccovveveennee 2 35 [103-0284 Tab, Armrest Adjustment........ 2
653010 Wheelftire assy. (52").............. 2 36 (800275 Screw, 5/16-18x 1 1/2............ 2
653160 Tire,23x3.5-12 4ply (52")........ 2 37 |633349 Spring, Compression............... 2
653158 Wheel (52"} ....oveeecvererrereennns 2 | | 38V |633821 Seat, Suspension (26hp Koh onty) 1
13 |633965 Front, Console...coccvieveriicnneeees 1 631845 Kit, Pan w/seat & back ........... 1
14 |632187 Frame, seat mount.......coccueeeen 1 631844 Kit, Armirest ASsY...occvveiieeininns 1
15 513011 Nut, wheel 1/2-20 ...ccocvvveinnnn 8 631843 Kit, Boot, upper & lower wire... 1
16 |633293 Rod, seat hold-Up......cccvveeennne 1 631842 Kit, Armrest Pad whardware.. 1
17 |800273 Screw, 516-18X 1 .ccvverevrneene 1 631846 Kit, Damper w/hardware ......... 1
18 |B0OO306 Screw, 3/8-16x5......ccccvvene. 2 631847 Kit, Rollers, bumpers & hrdwre 1
18 [804252 Nui, nyloc #10-24......ccccveveene 2 631848 Kit, Spring & Cable & hardware 1
20 B04256 Nut, nyloc 5/18-18........ecur.... 3 631849 Kit, Knob & Shaft & hardware. 1
21 1804257 Nut, nyloc 3/8-16...ccevvcveirennnn. 2 643281 Switch, Seat .......cocceevviiannnnen. 1
*  Not lllustrated
V The suspension seat is standard on the Kohler 26 HP EFi units, it is an optional kit on other units PN MSSLZ.
+ The stop/spacer is installed with the slotted holes to the rear on 26HP Kohter units and the slotted holes to the

front on 22 HP Kawasaki units. NCTE: If a Suspension Seat is installed on a 22HP Kawasaki unit the
stop/spacer must be turned around and re-installed with the slotted holes to the rear.

Exmark black touch up spray paint - gloss black

11


johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



KOHLER 23, & 25 HP AIR-COOLED FUEL GROUP

Ref. Ciy. Ref. Qty.
No. | Part No. Description Req'd No. | Part No. Description Beqg'd
1 1303077 Clamp, fuelling ......cccocenennee. 11 |633968 Tank, fuel (RH) ....ccveevvvvrervnnnes 1
21 |Kohler Part No. 2405002 Fuel Filter....... 12 1633347 Valve, fuel...ovceeeeveeveer e 1
3 1513762 Clip, loom .50 cvvveervrcmsrenenes 13 |633348 Fuelling .vvceevrereeerccceneeninns 1
4 1303335 Plastic tie (large) .cccceevvceeennen, 14 |633349 Spring, fuel tank......c.ocvevevevemne 6
5 |513508 Cap, fueltank.....ccccvevecerreens 15 |800251 Screw, 1/4-20 X 5/B...cccvceeinnans 2
6 |513645 Bushing.....ccccecvmnirncreincinens 16 (800271 Screw, 5/16-18 x 3/4............... 4
7 |543277 Elbow, strainef.......cceevenenenn 17 1804267 Nut, thin nyiock 5/16-18........... 6
8 1543456 Fuelling...iernsseniensnssensnesans 18 |805004 Washer, lock 1/4.....ccvvveneenns 2
e [633023 Stud, fueltank......ccceevvveenee. 12 |805005 Washer, lock 5/16........cccceuvee. 4
10 | 633967 Tank, fuel (LH) v, 20 |805257 Washer, 5/16 SAE.......cceeeeee. 10

+ Use Prolock, Retaining type (Part No. 840023}, .5cc tube on stud threads going into the tank.
* Not lllustrated.
¥ Refer to Engine Owner's Manual (Fuel Filter Must be 15 Micron or smaller).

12



johnssj
Rectangle


johnssj
Rectangle



KAWASAKI LIQUID-COOLED FUEL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Reg'd.
513508 Cap, fuel tank ...........cceenn....... 2 16V [803028 Screw, Machine 10-24x5/8...... 4
2 |643017 Tank, fuel (RH) .ccrevverreccienen, 1 17 1802002 Screw, thread cut 10-32x1/2... 3
3 (633967 Tank, fuel (LH)..cccoeeiveeriereeenne 1 18 (643013 Cover, gauge....cccceeeeeervenrninnas 1
4 (303308 Clamp, hose ..cccecvreececerennene, 1 19 [804267 Nut, thin nyloc 5/16-18............. 6
5 1543456 Fuelline ....coveverceernne. 3 20 |633349 Spring, fuel tank ......ccccceeeeenen. 6
6 [303077 Clamp, fuelline.....cccvernnne 9 21 805257 Woasher, 5/16 SAE........cceveeeee 10
72 |Kawasaki P/N 49040-2065 Fuel Pump.. 1 22e 1633023 Stud, fueltank ...ooevveeeveveeeennen. 6
8 643270 Fuelling .cvvccessercereeerrersenns 1 23 |800251 Screw, 1/4-20 X 5/8 ccocveveeren.. 1
91 |Kawasaki P/N 49019-1055 Fuel Filter... 1 24 (805004 Washer, lock 1/4....ccoveeecenenne. 1
10 1303426 Fuel ine w...cccvnisece ST 1 25 1513762 Clip, loom .50 ......ccevcerierernnens 1|
11 [633347 Valve, fuel......cccrreeverreeeee 1 26 |800252 Screw, Cap 1/4-20x3/4............ 2
12 (543277 Elbow, Strainer....eeeeeveeenes 2 27 {80255 Washer, flat SAE 1/4............... 2
13 |513645 Bushing......cccccvveeceeervrereronnns 2 28 |[B09012 Nut, whizlock 1/4-20......ovuuu..c. 2
14 |643014 Bracket, gauge mount ............ 1 29 |805005 Washer, lock 5/16.......ccccvveu.. 4
15 (303435 Woasher, disc spring 1/4.......... 4 30 |800271 Screw, 5M16-18X3/4 ...ocoveeunn.. 4

¢ Use Prolock, Retaining type (Part No. 840023}, .5cc tube on stud threads going into the tank.
R Refer to Engine Owner's Manual (Fuel Filter Must be 40 Micron or smaller).
vV  Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

13



johnssj
Rectangle


johnssj
Rectangle



KOHLER 26 HP EFl FUEL. GROUP

17
Ref. Qty. Ref. Qty.
No. [ Part No. Description Reqg'd. No. | Part No. Description Beq'd.
1 1643244 Tank, EFi Fuel (RH) ............... 1 20 |643172 Elbow, 80° ..., 2
2 1643243 Tank, EFl Fuel (LH).....ccvueun.... 1 21 |513645 Bushing, Fuel Vaive ................ 4
3 |[643238 Fuelline, .31 x24" ................. 3 22 [103-0373 Clip, LOOM .....ooeereererrrreneains 2
4a |643277 Clamp, .311.D. Fuel Hose ...... 10 238 (633348 FuelLine......covoeererrrcerercncnce. 2
5 |800252 Screw, Cap1/4-20x3/4...... 1 24 (543456 FuelLing....cvervierenrssnereereninns 2
6 [603727 Clip, Loom 56....cccccvveiieninenne 2 25 |513762 Clip, loom .50 .....cccvvvvcreiinen. 2
7 1809012 Nut, Whizlock 1/4-20............... 4 26 |543277 Elbow, 90° w/strainer............... 2
8 |800251 Screw, Cap 1/4—-20x5/8....... 3 27 1805004 Washer, lock 1/4 .o 2
9 843241 Clip, Loom2.18 .iviviiiivvennee 1 28 |805257 Woasher, flat SAE 5/16............. 10
103 {Kohler P/N 24 050 03 Fuel Filter (large) . 1 29 |B05005 Woasher, lock 5/16 hvy............. 4
112 | Kohler P/N 24 393 20 Fuel Pump............ 1 30 |800271 Screw, 5/16-18x3/4 ...uveeeenneen. 4
12 |803028 Screw, Machine #10-24x5/8 8 31 |513508 Cap, Fuel TanK......ccoeeeveeimreene 2
13 |804252 Nut, Nyloc #10-24..........coccenen. 6 32¢ 1633023 Stud, Fuel Tank....oecovvreeevennnn. 8
14 1643236 FuelLine, .31 X 9...ccccceveeee 1 33 |633349 Spring, Fuel Tank.........cccceueuene 6
151 [ Kohler P/N 24 403 12 Fuel Regulator..... 1 34 |804267 Nut, Thin Nyloc 5/16-18........... 6
16a (643293 Clamp, .25" ciereeecrrevreaens 10 35 |643234 Valve, Fuel Duat Flow.............. 1
17 1643312 Clip, I00M.uececeeee e 2 36 1303287 Plastic Tie (small......ccen........ 1
18 {643235 Fuelline, 25x40". .....cn...... 1 37 643239 Fuelline, .31 x28.0...uunu...... 1
19 199-9403 Fuel Filter.....cveveeeieeerrrerae 1 38 |800254 Screw, Cap 1/4-20X 1.veean.. 1

+ Use Prolock, Retaining type (Part No. 840023), .5cc tube on stud threads going into the tank.
= Refer to Engine Owner’s Manual (Fuel Filier Must be 40 Micron or smaller).
4 Clamps require special pliers P/N 643394 (Osetiker P/N 14100118 or Kohler P/N 2445505) for installation.

14


johnssj
Rectangle


johnssj
Rectangle



PARK BRAKE GROUP

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd. [ | No. { Part No. Description Req'd.
1 |513140 Bushing ....ccoovceviieeniinccencnen, 2 16 |807020 Woodruff key, 5/16X1............ 2
2 |633454 Spring, brake rod........oecveeeeas 2 17 |633268  Grip, brake lever.................... 1
3 1633477 Rod, brake.......ccccoevvvevveviernene 3 18 |800290 Screw, 3/8-16 X 3/M4...vvecevenen, 4
4 1634500 Lever wigrip.....ccoovvvinsnresucennes 1 19 1808285 Pin, clevis 3/8 x 1 1/8............. 4
632489 Lever, brake ..., 1 20 |800347 Screw, 1/2-13 x4 {52"862") .. 8
5 |632217 Shaft, brake......cocveiccrcsenennn 1 800334  Screw, 1/2-13x6 (72"} .......... 8
6 632714 Bracket, brake (LH} (527&60™. 1 21 (811007 Zerk, 1/4-28 45° (52°&60") .... 2
' 632712 Bracket, brake (LH) (72") ........ 1 811006 Zerk, 1/4-28 straight (72") ..... 2
7+ |632715 Bracket, brake (RH)(52"&60"). 1 22 |103-0131 Nut, sq.reg. 1/2-13UNC-2B. 8
632713 Bracket, brake (RH}72"......... 1 23 1804525 Nut, 3/8-24 ..., 8
8 1809036 Nut, slotted 1.00-20................. 2 24 |809007  Nut, whizlock 3/8-16 .............. 4
9 1633693 Band, brake......coccvviieieeciines 2 25 |805008 Washer, lock 1/2........cceuuc.. 8
10 633380 Spacer (short)(52°&60") .......... 4 26 |805260 Washer, 3/8std..ccccivceenen. 4
633060 Spacer (short) (72")...ccccevenneee. 4 27 1806761 Pin, cotter 1/8 x 3/4................ 9
11 |633382 Spacer (longi(52"&60") ........... 4 28 1806800 Pin,cotter9/64x11/2........... 2
633062 Spacer (long{72"} ....ccvrvrvrennn. 4 28 |808283 Pin, clevis 3/8X 2..vvivieecrenis 2
12 [633102 Bearing, flange.......ccccvveenee.e 2 30 (805269 Washer, 3/4 SAE .................. 2
13 1633131 YOKE . 4 31 |808514 E-Ring, retaining......ccc.o...... 2
14 1633144  Pin, runion ....cccccvvvemeeecisemeene e, 2 32 |5231567 Washer, spacer..................... 2
15 634927 Hub & drum w/studs, wheel..... 2
+ 633926 Studs, wheel.....oocenicniiiinnn, 8
¢+ Not lllustrated

Exmark black touch up spray paint - gloss black

15



johnssj
Rectangle


johnssj
Rectangle



PARK BRAKE GROUP

16


johnssj
Rectangle


johnssj
Rectangle



MOTION CONTROL LEVERS

Ref. Qty. Ref. _ Qty.
No. |Part No. Description Req'd No. | Part No. Description Req'd,
1 303105 YOKE..ooirirecrcimeeie e s 2 17 |633152 Ball joint {LH} ..cccvevevrererevniens 2
2 |303327 Woasher, disc spring 3/8.......... 4 18 |633177 Amm, control shaft................... 2
3 [523027 Damper....ccmvecrienirenena, 2 19 |633257 Grip, motion control handle .... 2
4 |543017 Ball joint (RH).ccocvvrieieiericene 2 20 |800274 Screw, 5/16-18x1 1/4............ 4
5 |603735 Bushing, nylon (reverse ind.).. 2 21 (800290 Screw, 3/8-16 X 3/4................. 8
6 |603737 Bolt, (neutral return)................ 2 22 1800292 Screw, 3/8-16 X 1.cvvvreceeernnnns 4
7 {603B07 Spring, (neutral return)............ 2 23 800295 Screw, 3/8-16x13/4.............. 6
8 403180 Screw, 5/16-18 x 1 3/8 special 4 240 1803022 Setscrew, 516 x5/8.....coeee... 2
9 |809001 Nut, whizlock 5/16-18.............. 12 25 1804257 Nut, nyloc 3/8-16 weevveeeeeeeeenne 6
10+ 1634258 Handle w/grip (LH) ... 1 26 [B04521 Nut, 5/18-24........ovvvrverierinrinens 10
632191 Handle, motion control (LH}.... 1 27 |804524 Nut, 5/16-24 (LH)..cccrvvvennenee. 2
11 1634259 Handle w/grip {(RH} ....oeeveeveeene 1 28 [804758 Nut, jam 5/16-24...........ccuu. 2
632193 Handle, motion control (RH) ... 1 29 1805256 Washer, 1/4.....oceevevereeieennnen. 2
12 1632208 Arm, pump control................... 2 30 805258 Washer, 56 std..ccccvvecerereen. 4
13 |642319 Bracket, motion control (LH)... 1 31 |809007 Nut, whizlock 3/8-16............... 8
14 |642320 Brackst, motion control (RH).. 1 32 |806753 Pin, cotter 3/32 X 1/2....ccveuruen. 2
15 [633153 Link, pump control .................. 2 33 (808280 Pin, clevis 5/16 X 1...cceevernnnee. 2
16 [633102 Bearing, flanged.........ccoeveeeeen 4 34 1804256 Nut, nyloc 5/16-18 .................. 4

* Not lllustrated.

Exmark black touch up spray paint - gloss black

¢ Use Pro-Lock, Nut Type (P/N 840022, .5ml tube) on seiscrews
17


johnssj
Rectangle


johnssj
Rectangle



COMMON ENGINE DECK GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd No. | Part No. Description Reqg'd.
1 |303327 Woasher, spring disc 3/8.......... 5 12 633166 Pulley, idler.........ccocoerrevevrnenns 1
2 811008 Zerk, 1/4-20 (90%...cvveerrecenn. 1 13 |633173 Belt, mule drive .....oecvvvneeneen, 1
3 513084 Bearing....ccoecevrererineneenserines 2 14 1632469 Arm, idler whushings.............. 1
4 1603401 Spacer, Spring ..ccccocvevvveneenne 1 15 (800297 Screw, 3/8-16x21/4......ccu.e.. 2
5 [805260 Washer, 3/8......cccceveevverreneenn. 3 16 (800225 Screw, 3/8-16x13/4 (Koh).... 5
6 [603050 SpPaCEr...cccerecrciineirrinieisnenes 1 800295 Screw, 3/8-16 x 1 3/4 (Kaw).... 1
7 1603384 Bushing, idler pivot................. 1 17 |800299 Screw, 3/8-16 x23/4 ............. 1
8 (603402 Spring, mule idler ....ccccvvrne 1 18 (800805 Screw, 3/8-16x31/2.............. 1
9 |[603496 Bushing, idler....c.vcccciveres 2 19 |804257 Nut, nylock 3/8 ...vccvvverernirens 1
10 1603805 Pulley, idler....ecvvvevveeveeeeee 1 20 1805259 Washer, 3/8 538...ccccviivviinsnnnn. 3
11 [632468 Amm, idler..occccceereercriieeeeeneee 1 21 {809007 Nut, whizlock 3/8-16.....cceuunee. 10

Exmark black touch up spray paint - gloss black

18



johnssj
Rectangle


johnssj
Rectangle



KOHLER AIR-COOLED ENGINE DECK GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Reg'd.
1 800292 Screw, Hex Cap 3/8-16 x1... 2 32 809007 Nut, whizlock 3/8-16............... 8
2 |303335 Plastic tie (all cluiches)............. 1 809007 Nut, whizlock 3/8-16 (26hp Koh) 9
3 |523420 Bumper, rubber....ccueviiniinien, 2 33 |809012 Nut, whiziock 1/4-20............... 5
4 |800274 Screw, Cap 5/16x1 1/4{Warnet) 1 34 1633396 Clip, 100mM .56 ..ovvrvvverviereininnene 1
5 |633630 Grommet (all clutches) ............. 2 35 [809076 Screw, M6 x1.0mmx 45mm. 2
6 (603610 Washer, springdisc (all clutches) 2 36 |323235 Washer, disc spring......c........ 2
7 |633615 Guard, rear engine.....c.ccevuvene 1 37 (323236 Spacer....ceccreeceeceeeennns 2
8 |633543 Strap, clutch (all cluiches) ........ 1 38 |633545 Spacer, Grommet (all clutches) 2
9¢ (631731 Clutch witie (18 & 23 HP Wamer} 1 39 |633988 Spacer, clutch anchor............. 1
A |631732 Clutch witie (25 & 26 HP Warner) 1 40 1804256 Nut, nyloc 5/16-18 (Warner) .. 1
10 |633453 Spacer{18&23HP Warner) ..... 1 804256 Nut, nyloc 516-18 {Ogura) .... 2
A 1633179 Spacer (25 & 26 HP Warner)..... 1 41 1805507 Washer, 3/16 std. .ccvcveernnn. 6
11 |634308 Shield, lift - subassembly........ 1 42V |543232 Nipple, pipe 3/8 NPT ............. 1
12 |633208 Shield, enging ......ccceeveveveenen. 1 43V (303428 Elbow, 3/8 NPT e 1
13 633300 Shield, liftcoevvrrirrviirrreeeereene 1 44 1800281 Screw, 5/16-18x3.0 (Ogura) .. 1
14 |634796 Shield (LH) - subassembly...... 1 45 |833082 Spacer, clutch anchor (Ogura) 1
15 633301 Shield, heat.......coccveinirerereirenn. 2 46 (800275 Screw, Hex Cap 5(16-18x1 1/2
16 |633795 Baffle, engine (LH}................. 1 {OgUra) wovvereecrerrcrercnence e 1
17 1643313 Shield, muffler .....vvveeerennnn 1 47 1643179 Spacer, clutch (25HP Ogura).... 1
18 |644316 Shield (RH) - subassembly..... 1 48+ |641212 Clutch wiie (25HP Ogura) ....... 1
19 |523285 Clip, shield .....ccovciiicciiiciennae 2 49 (643180 Keeper, Clufch (25 HP Ogura) 1
20 1633794 Baffle, engine (RH) .coeceeeee.. 1 50 1807261 Key, 1/4x1/4x2.0 {Ogura)....... 1
21 {800284 Screw, 5/16-18x4(Wamer) .... 1 51:x 1800820 Screw, 7/16-20x3
22 1800252 Screw, 1/4-20 X 34 e, 10 (18 & 23 HP Ogura)......e.eeemece.... i
23 |613235 Woasher 52 1643182 Keeper, Clutch
(Wamer and 18 & 23 HP Ogura). 4 (18 & 23 HP Qgura)........cccevererns 1
613235 Washer (25 HP Ogura)............. 5 53e - Clutch witie (18 & 23HP Ogura) 1
24 1800292 Screw, 3/8-16 X 1..cvvcreveernnnn 6 54 1643183 Spacer, clutch {18 &23HP Ogura) 1
800292 Screw, 3/8-16 x 1 (26hpKoh) ... 7 55 |[805257 Washer, 5/16 SAE
25x |800819 Screw, 7/16-20x21/2 {18 & 23 HP Ogura} .......cccervee... 1
(Warner & 25 HP Ogura)............. 1 56 [643181 Washer, Spacer (18 & 23HP Qgura) 1
26 803035 Rivet, 316X 1/4...cvvieeereeerenn. 11 57 1809108 Screw, 5/16-18x1.75 (26hp Koh) 2
27 (804255 Nut, nylock 1/4-20........c.cco.. 6 58 (643315 Baffle, Engine Cooler ............... 1
28 1643264 Bracket, guard top ...c.ccoeevreenen. 2 59 |643176 Muffler, 26hp EFI Kohler ........ 1
29 |B05256 Washer, 1/4 std .ovevveveeerennn, 4 60 809102 Screw, 5/16-18x.5 (26hp Koh). 2
30 |805258 Washer, 5/16 std 61 |800315 Screw, 7/16-14x.75 g5(26hp Koh) 2
{Warner & 25 HP Ogura} ........... 1 62 (805007 Washer, Lock 7/16 (26hp Koh) ... 2
31 |809001 Nut, whizlock 5/16-18 (Wamer) 1 63 (809099 Nut, Hex M8 1.25 (26hp Koh}...... 4
64 |805005 Woasher, Lock 5/16hvy(26hp Koh) 4

V Use a Teflon Pipe Sealant or equivalent on threads.
n Use Pro-Lock, Nut Type (P/N 840022, .5mi tube) on cluich bolt.

Exmark black touch up spray paint - gloss black

+ Replacement kits are available to convert to a Warner or Ogura clutch. Reference the table below.

Current Clutch Conversion Replacement Kit
Description PN Description
256 HP Warner 641300 | 25 HP Ogura Conversion Kit
25 HP Ogura 641299 | 25 HP Warner Conversion Kit
18 & 23 HP Warner No Ogura Conversion kit available. Replace w/Warner PN 631731
+18 & 23 HP Ogura 641213 | 18 & 23 HP Warmer Conversion Kit

¢ 18 & 23 HP Ogura cluiches will only be serviced with PN 641213 18 & 23 HP Warner Conversion Kit
A Kohler 26 HP EFI units are only available with a Wamer clutch.

Kohler Replacement Parls List (Refer to Engine Owner's Manual)

DPescription
Engine Cil Filter
Air Precleaner (For 18 & 23hp Engine} 2408302

Kohler Part No. Description
5205002 Air Filter
(For 256hp Engine} 2408305
Safety Filter

19

Kohler Part No.

{For 18 & 23hp Engine) 4708303

{For 25hp Engine) 2408303

(For 26hp EFI Engine) 2508301
(For 26hp EFI Engine) 2508304



johnssj
Rectangle


johnssj
Rectangle



KOHLER AIR-COOLED ENGINE DECK GROUP

CLUTCH ASSYFOR
KOHLER 28 HP EF1
UNITS

warner cLuTeH 10
ASSEMBLY SHOWN

FOR AL KCHLER UNITS
EXCEPT 26 HP EFI 3

5 45 '\
4% 25HP OGURACLUTCH ASSEMBLY 46 18 HP & 23 HP OGURA CLUTCH ASSEMBLY

20


johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



KAWASAKI LIQUID-COOLED ENGINE DECK GROUP

Ref Qty. Ref. Qty.
No. [Part No. Description Reqg'd. No. |Part No. Description Req'd.
1 |633902 Plate, Radiator Trim Face....... 1 42 1643164 Cap, Overflow Tank................ 1
2 643161 Cap, Radiator.........ccoccouuu..n.n. 1 43 643163 Tank, Overflow (2.0 pts)......... 1
3 |633828 Radiator, horiz. mount............. 1 44 1643131 Hose, .25 ID x 22.00".............. 1
4 1800269 5/16-18x1/2 HHC Screw ......... 12 45 (643259 Elbow, 90deg ...ccccceevrververnne. 1
5 |805257 Washer, Flat SAE 5/16........... 14 46 (513645 Bushing, Fuel Valve................ 1
6 |633888 Plate, Radiator/Fan Mnt.......... 1 47 (643024 Bracket, Bottle .....cocveeeeeneennn. 1
7 |8030687 Scrw,12-24x1.0HSWHMach... 4 48 [800250 Screw, Cap Hex 1/4-20x1/2.... 2
8 |805254 Washer, Flat Std#12.............. 8 49 1303287 Plastic Tie 5.5x.044x.1 ........... 3
9 |804254 Nut, Nyloc HH #12-24 ............ 4 50 |643129 Hose, .31 1D x27.00".............. 1
10 [633831 Fan Assy, 12" Hi Profile .......... 1 51 |633851 Extension, Crankshaft ............ 1
11 1633989 Clamp, Hose-worm .75-1.75... 4 52 |805005 Washer, Lock 5/16....vccevveene. 3
12 1633894 Hose, Radiator Inlet................ 1 53 809099 Nut, Hex MB......ccoevverveenee 3
13 |633895 Hose, Radiator-Retumn............ 1 54 1633869 Fan, Pump Cooling................. 1
14 |633832 Muffler...vvceeeceeceeeeeceeececn, 1 55 |805255 Washer, Flat SAE 1/4............. 3
15 808072 Screw, Cap Hex M8 x25mm... 4 56 |808095 Screw, HexSocket 1/4-20x1/2 3
16 |303334 Woasher, Disc Spring 5/16....... 11 57 (633854 Shroud, Pump Cooling Fan.... 1
17 |809098 Nut, Hex M6 ...ccvcvvcivierreiane, 4 58 (804252 Nut, Nyloc #10-24.................. 6
18 |B05004 Washer, Lock 1/4 Hvy............, 4 89 1805252 Washer, Flat Std #10.............. i2
19 |93-2195 Element, filter Primary............. 1 60 (803028 Screw, Mach #10-24x5/8........ 6
20 [95-5806 Bracket, air cleaner mount...... 1 61 |643143 Shield, LH Liguid ........cverveennn, 1
21 800274 Screw, CapHex 5/16-18x1-1/4 3 62 |633794 Shield, RH Eng Shield............ 1
22 1804256 Nut, Nyloc 5/16-18 .................. 3 63 |800252 Screw, Cap HH 1/4-20x5/8..... 6
23 |805258 Washer, Flat Std 5/16............. 4 64 809012 Nut, Whizlock 1/4-20.............. 6
24 [95-5805 Cleaner, remote air wfilter...... 1 65 1809026 Screw, Cap HH M8 xi6mm.... 2
25 {643009 Clamp, Hose 1.31-2.25........... 3 66 (631732 Clutch WHE covvvveeeeeeereeeeevaens 1
26 |643083 Hose, Air cleaner/carb ............ 1 67V 1303428 Elbow, 90° ....covvevrrrerniinnnnnn. 1
27 1643084 Hose, Airinlet.....cceiceiiecenenen. 1 68V |643167 Nipple, 3/8 nptx4.5.....ccceeeee. 1
28 |633853 Belt, Alternator.......c.cueen.e...... 1 69 |303335 Tie, plastic .ccicveereeeeereeienens 1
29 1633841 Sheave Whub ....ccceveeeerevrirenes 1 70 1805258 Washer, 5M16std..cocvvreeeerennee. 1
30 1807259 Key, Mach 1/4x1/4x1 ............. 1 71 1613235 Washer...eccceccenieerenins 4
31 (633881 Alernator.....ccceeimvimicneenennen 1 72 |633543 Strap, Clutch/Brake ................ 1
643158 Regulator, Alternator............... 1 73 |633545 Spacer, Grommet................... 2
643159 Brushes, Alternator ................. 1 74 |633630 Grommet ...ooveeeceereeeereeeens 2
643160 Bearing, Alternator.................. 1 75V |403124 Elbow, Street ....oovvvvvvvecnne, 1
32 1633882 Sheave, Allernaior ..., 1 76 1800385 Screw, Cap Hex 5/16-18x4.5.. 1
33 |807004 KeV..wioveerrceeceeeeeeeseeenreens 1 77 (643008 Spacer, Cluich Anchor............ 1
34 1800271 Screw, Cap Hex 5/16-18x3/4.. 1 78 |643007 Spacer, Engine........cccceeeennenen. 2
35 632835 Bracket, Alternator ........cueeeeee. 1 79 (809018 Screw,CapM8x1.25x30mm... 4
36 1633838 Arm, Alternator tension. .......... 1 80 (603610 Wasgher, disc spring 7/16........ 2
37 |809001 Nut, Whizlock 5/16-18 ............ 2 81 |B09096 Screw, CapMi0x1.5x65mm... 1
38 (805263 Washer, flat SAE-1/2.............. 2 82 194-3652 Cover wflaich.......ccoeeneenenee. 1
39 (633839 SpPACEl.crrcerrieestae s 1 83 |643283 Latch, Air cleaner.................... 1
40 1800347 Screw, Cap HH 1/2-13x4 ........ 1 84 |87-9400 Vacuator Valve.........ceeeeenee. 1
41 1804265 Nut, Nyloc 12-13 ...cccvcvreeeereee, 1

Replacement Engine Oil Filter - Kawasaki Part No. 49065-2078
Exmark black touch up spray paint — gloss black
V Use a Teflon Pipe Sealant or equivalent on threads.

21



johnssj
Rectangle


johnssj
Rectangle



KAWASAKI LIQUID-COOLED ENGINE DECK GROUP

» 22


johnssj
Rectangle


johnssj
Rectangle



KAWASAKI LIQUID-COOLED ENGINE DECK GROUP (cont.)

Ref. Qty. Ret. Qity.
No. |.Part No. Description Reg'd. No. | Part No. Description Reqg'd
1 |633864 Screen, Radiator Intake .......... 1 31 |809007 Nut, Whizlock 3/8-16 .............. 10
2 803069 Screw, 10-24X.75 BHSCap..... 4 32 1633897 RID, TOP covverrirrrerenieirerscresannens 2
3 |[805252 Washer, Flat Std #10............... 16 33 (633898 Rib, Boftom.......ccveeemeeeenen.. 2
4 (804252 Nut, Nyloc #10-24, ... 4 34 |633877 Bar, Latch Hook..ococeeverrerneneen 2
-5 1633857 Hoced, Engine Gray......c......... 1 35 (643189 Keeper, Rubber Latch............. 2
6 |800272 Screw, Cap Hex 5/16-18x7/8.. 8 36 (633896 Bar, Rad. Mnt. Frame............. 2
7 1805257 Washer, Flat SAE 5/16 ........... 21 .37 |800293 Screw, Cap Hex 3/8-16x1-1/4. 4
8 804256 Nut, Nyloc 5/16-18................... 4 38 (800256 Screw, Cap Hex1/4-20x11/2.. 2
9 633885 Plate, Hood Hinge ....cccceceennen. 2 39 633901 Plate, Side Rad. Mnt. RH........ 1
10 |632286 Hinge, Shackle wid.................. 2 40 (632984 Radiator Brace wldmi-LH........ 1
11 (808001 Nut, Whizlock 5/16-18 ............ 37 41 (632985 Radiator Brace widmt-RH....... 1
12 |800271 Screw, Cap Hex 5/16-18x3/4..24 42 |633878 Crossbar....cocooeeeeeeeecee, 1
13 (808285 Pin, Clevis 3/8x1 1/8......ccccceue 2 43 1643087 Deflector, Air.coievveeeciminiiinnn 1
14 805258 Washer, Flat SAE3/8 ............. 12 44 1803010 Pop Rivet- Stl 3/16x.250.......... 4
15 |806003 Pin, Hair Cotter .0B0 #2........... 2 || 45 [809086 Screw, Tapping1/4-20x.75...... 2
16 643106 Angle, Rad. Trim Side RH....... 1 46 [643096 Plenum, Alrintake.......ccccceeen. 1
17 |643108 Angle, Rad. Trim Bottom......... 1 47 643147 U-bolt..ccreeeercererrrsrererenrens 2
18 |643107 Angle, Rad. Trim Top.....cccanee 1 48 |643150 Weight Bar (60" deck)............. 3
19 |643105 Angle, Rad. Trim Side LH ....... 1 643150 Weight Bar (52" deck)............ 4
20 1643187 Seal, Trim - 20" Length............ 2 49 |805260 Washer, flatStd 3/8................ 4
21 |643186 Seal, Trim - 14" Length............ 2 50 |[804257 Nut, Nyloc 3/8-16..........c...c.. 4
22 |633900 Plate, Side Rad. Mnt. LH......... 1 51 |634308 Shield, lift - subassembly........ 1
23 |643188 Latch, EPDM Rubber .............. 2 52 (633300 Shield, lift ...cccoccevvierveereceereenne i
24 |803056 PopRivet....coree e 8 53 |803035 Rivet, Alum. 3/16x1/4.............. 3
25 |800273 Screw, Cap Hex 5/16-18x1 ..... 9 54 |633208 Shield, enging ....cccoeeevenceeiene 1
26 |632873 Radiator Mount weld-rear........ 1 55 |809012 Nut, Whizlock 1/4-20............... 2
27 1633886 Bumper, Rear....cccocnvccnicnnen. 1 56 |800252 Screw, 1/4-20x3/4..........nne...... 4
28 {804255 Nut, Nyloc 1/4-20.......ccccvcemneee. 6 57 |805256 Washer, 1/4 std .ovvvvieerecneen, 6
28 1800292 Screw, Cap Hex 3/8-16x1 ....... 6 58 1803072 Rivet, Bulbex .19 x1.07 .......... 17
30 |523420 Bumper, rubber.........cociiiiens 2 59 1303435 Washer, Spring Disc .25 ........ 5

Exmark black touch up spray paint — gloss black

w23



johnssj
Rectangle


johnssj
Rectangle



KAWASAKI LIQUID-COOLED ENGINE DECK GROUP (cont.)

24



johnssj
Rectangle


johnssj
Rectangle



HYDRAULIC GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Reqa'd. No. | Part No. Description Req'd.
1 |403102 Hose, Lower52"&60"............. 2 26 (632285 Hose, low pressure (11 1/47).. 1
2V |512166 Tank, hydraulic reservoir......... 1 27 1632286 Hose, low pressure (47} .......... 1
3V |513006 Head, filter......ccvevveveevveiennns 1 28 (633568 Sheave, pump.....ccoccvmereennene. 2
4 1513034 Bearing, pivol ...cccceeeeeceeearcin, 2 29 |633567 Sheave, ngiNg....ccccvieecivrrnne 1
5 |513167 Cap, hydraulic tank ................. 1 30 |633569 Belt, pump drive.....cccecveveene. 1
6 |513211 Element, hydraulic cil filter ...... 1 31 (633167 Pulley, idler w/bushing............ 1
+ |523541 Element, hyd oil filker(winter)... 1 32 |833335 Hose, low pressure {141/2").. 2
7 1513840 Elbow, 90° w/O-ring ................ 2 33 |634277 Arm, w/bearing......coovveeenane. 1
603921 O-RiNG.ccvcvrvrrcnreeriscninnerenienanee 1 34 (800252 Screw, 1/4-20x 3/4................. 2
8 |522217 Hose, low pressure (77)........... 1 35 |800294 Screw, 3/8-16x11/2.............. 1
9 |523103 Gasket, tank cap....cecevvevrerennn 1 36 [800295 Screw, 3/8-16x1 3/4....cccuveee. 1
10 1523222 Elbow, 45° (W/O-rings)........... 4 37 |800805 Screw, 3/8-16 x3 1/2...cccvu... 1
803918 O-Ring (SAE#10} .....ovvvcevvennns 1 38 |800293 Screw, 3/8-16X 1...cccvvvrvreen, 4
603992 O-Ring (37° flare #8})............... 1 3201803022 Setscrew, 5/16-18 x5/8.......... 2
11 1523328 Motor, wheel drive......ccccceeee... 2 400 | 803046 Setscrew, 5/16-18 x1............. 2
000099  Kit, seal....cccevvrverrcrenserenninenn. 1 4101803050 Setscrew, 5/16-18 x 3/4.......... 2
000139 Kit, beanng.....ceeeevemecerecnnnnns 1 42 1805004 Lockwasher, 1/4 ..cceeeeeennnnn. 2
12 603384 Bushing, idler pivot.................. 1 43 1805258 Washer, 5M6std........oveveveee 1
13 |603413 Spring, pump drive idler.......... 1| ] 44 |805260 Washer, 3/8std...cccvvivveiviinnne 1
14 1803721 Fitting, tee (3/8” i.d. hose)....... 1 45 1807263 Key, 1/4x1/4x11/4.............. 1
15 |603722 Fitting, tee (1/4” i.d. hose)........ 1 46 |807272 Key, 5mm x 5mm x 25mm...... 2
16 |603826 Clamp, hose {(1/2"} .....ccoveeee 3 47 |809007 Nut, 3/8-16 whizlock ............... 8
17 |603827 Clamp, hose (5/87) ....ccccccenenn.. 5 48 |809012 Nut, whizlock 1/4-20............... 2
18 |603987 Elbow, 90° 7/16-JIC x 1/4-NPT 1 49 1811008 Zerk, 90° 1/4-28....cccvveveiernnns 1
19 603988 Elbow, 90° 9/16-JIC x 1/4-NPT 1 50 |800251 Screw, 1/4-20 X 5/8....cccreeueeee. 2
20 |603989 Elbow, 90° (w/O-ring).....cceu... 2 51 (603841 Pump, hydro .......cccovvvvirnrennns 2
603923 O-Ring (SAE #4) ..ceeeverveeennes 1 2513018 Kit, overhaul seal .......c.u.......... 1
21 |[603990 Connector, strght. (w/Q-rings). 4 52 |633786 Elbow, 90°(W/O-rings)............. 4
603920 O-Ring (SAE #8) ..ocevviererernnnns 1 603919  O-Ring (SAE #10}...vrcerrnnen 1
603992 O-Ring (37° flare #8)............... 1 603992 O-Ring (37° flare #8) .....ccverne 1
22 1613034 Hose, high pressure 60".......... 2 53 |633775 Hose, lower (52°&60".....cc0ee. 2
403102 Hose, high pressure 52".......... 2 633777 Hose, lower {72") ccvevvvcverrcnenne 2
23 632201 Arm, pump idler........ccocvvvvernne 1 54 633774 Hose, upper (62"&60%............ 2
24 1632281 Hose, low pressure (127......... 1 633776 Hose, upper (72"} ..cvvvccvvevveenn. 2
25 18632282 Hose, low pressure (20 1/27)... 1

¢ Use Pro-Lock, Nut Type (P/N 840022, 5 ml tube) on setscrews.

V Use Teflon pipe sealant on pipe threads in reserveir & filter head.
Exmark black touch up spray paint - gloss bfack
Use only for operation below 32°F (0°C)

4

- 25



johnssj
Rectangle


johnssj
Rectangle



HYDRAULIC GROUP

32

- 26


johnssj
Rectangle


johnssj
Rectangle



DECAL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Beq'd. | | No. | Part No. Description Req'd.
1 103-0166 Decal, Console 1....ccciccveeenene. 1 21 (633922 Decal, Anfi-Scalp ....occveeeennen 1
2 1103-0210 Decal, Console 2........c.uou...... 1 22¢ 1643103 Decal, Exmark logo................. 2
3 633702 Decal, Check Service.............. 1 YV |643386 Decal, Exmark logo......cccccvnun. 1
4 1633462 Decal, Imporant...................... 1 23 643082 Decal, Commercial 72 ............ 1
5 1403005 Decal, Danger.....ccovcvinnins 2 24e 1643288 Decal, Fuse/Relay........cccceren. 1
6 1323540 Decal, Roller Mounting............ 1 25¢ (643253 Decal, Radiator Fan................ 1
7 |633706 Decal, Deck Height ................ 1 26e |103-0261 Decal, Fuel Valve.........c.uc...... 1
8 643222 Decal, Belt Routing ................ 1 27 1633827 Decal, Park Brake Warning.... 1
9 613050 Decal, Commercial 60............. 1 28 |303508 Decal, Discharge Waming...... 1
10+ [103-0262 Decal, Fuel Valve.........cccoce..... 1 20e [643397 Decal, EPS.....ccccvvveereee 1
11 [303293 Decal, 2 Minute Cool............... 2 30 (103-0160 Decal, Patent No.........ccue....... 1
12 1643401 Decal, Mercury Switch............. 1 31 |513748 Decal, Guard.......ccocovevvererennen 2
13¢ |373066 Decal, Patent Pending ............ 1 32 |633345 Decal, Deck Height................. 1
14 [633313 Decal, Warning ........cccceceenuee.e. 1 33 |643252 Decal, Rotating Devices.......... 1
15 513742 Decal, No-Step..civviivenenees 2 34¢ 1643104 Decal, L.C. Lazer Swash ........ 2
16 (303520 Decal, TriVantage (52" & 60"}. 1 35 [103-0245 Decal, Top Console ................ 1
643140 Decal, TriVantage (72")........... 1 36¢ | 103-0223 Decal, Havoline Coolant (607). 1
17 403132 Decal, Commercial 52............. 1 379 |633770 Decal, Hot Surface......cuuu........ 2
18 643339 Decal, Pump Belt Rtg.............. 1 644374 Decal Kit-Kohler Air-Cooled
19 15623552 Decal, Hyd Tank/Hot Surface.. 1 644373 Decal Kit-Kawasaki Liquid-Cooled
20**|633350 Decal, Lazer Swash ................ 1 644318 Decal Kit-26 HP EF| Kohler

“*  Decal for Kohler Air-Cooled units only.

Decal for all units except 26 HP EFi Kohler.
Decals for 26 HP EFI Kohler uniis only.

Decal for all units except Kawasaki Liquid-Cooled.
Decal for 23HP Kawasaki Liquid-Cooled units only,

S Qe »

27



johnssj
Rectangle


johnssj
Rectangle



DECAL GROUP

1. (e g~ e /e C 7 DANGER 0
T [ CATON & O = R S Y. 2
- o o T i i i O Doy Pk TR
ﬁ « Baorn marirg angne. 1] - boNOT In 30 anckoend arod.
g ; - g [
PAK iy I 0 |- Acibsmmicms E&
RNE - m‘ag T :hd#mwp:Md:mmﬁ_,
ﬂ B"g‘ﬁm,ﬁn O L e ¥
® L meamart A WARNING e e e
et itk hﬁm\mm
NOAE Eumwmlm Dtaarage PTO, suge part Lrabe, LFORTANT Bt n
i, cemm it hio| Exmars kroa
apped e making afjrsinis.
\ Hearingprockon recormended sanicing or clemning f\ mﬁmﬁnﬁ -

CHECKAERVICE REFERERCE AD PO STRDHRE DANGER

O FLUS AT INTESCYAL BRXTVRL, KEEP HANDS and FEET AWAY

GHECK DAMLIC
(LIS ONL'Y NOBRL 5 1 FW-50 BIYNTHE TIC MOTDR DL}
e

CHEECH TIRE PRESSURE -1 P3| ATIHTERVAL SO,
OEK OPERATORE MAMUAL FOR AOCHTCHAL BETALY

FUN BELT ROUTING

—

23
ConmsEil, 72 ,
/

STARTER  FUEL FUWP 10 AP 20 AP
mam  PELAY RELAY FIEL PN FUSE  ENGIHE FLEE

MNT-SCALP ROLLER.

RN HORMAL CRERTING COMOVECMR TLACE.
FOLLERA M POATINE SO FOR 31
GO TLERMCE.

- 28


johnssj
Rectangle


johnssj
Rectangle



KOHLER 23, & 25 HP AIR-COOLED ELECTRICAL GROUP

w
<
3
b
13 3

Ref. Qty. Ref. Qty.
No. jPart No. Description Req'd No. | Part No, Description Req'd.
1 633652 Hold down-battery........c......... 1 19 | 633111 Switch-brake N.O/N.C........... 1
2 | 103-0293 Battery-12V ....ccvceveeceerernene 1 20 | 513051 Switch-drive lever N.O. ........ 2
3 | 543792 Wingnut, nyloC....cccveervrerennnnn. 2 21 | 303287 Plastic tie (small)..........con..n.. 5
4 1633307 Cable-battery (-) 40".....covr... 1 22 | 100-6186 Module-seat delay................. 1

5 | 543331 Insulator-battery..................... 1 23 | 103-0206 Switch-ignition w/ keys........... 1

6 | 800282 Screw, 5/16-18X7.cvceceeeennnnn 1 24 1513374 Meter-engine hours............... 1

7 1805256 Washer, 1/4 flat.........coceeu... 2 25 | 633673 SWICh..wivvcerreerecce e 1

8 | BO900T  Nut, 5/16-18 whizlock............. 2 26 | 633398 Clip-Loom .69.........cccevereemnne 3
9 | 523415 Spring-seat switch ................. 1 270 | 103-0294 Harness-wiring...c..cveveecevearns 1

10 [ 522424  Spring mount widmt............... 1 28 | 303335 Plastic tie (large} .......cocveenen. 2
11 | 800252 Screw, 1/4-20x3/4...........c0.... B 29 | 523281 Cable-battery (+) 30"............. 1
12 1808012 . Nut, 1/4-20 whizlock ......... R 30 | 543393 Insulator, solenoid (+).....cce... 1

13 1 603511  Keys, ignition ....ccccevevevsierseens 1 31 | 633651 Bolt, battery hold down ......... 2
14 | 513152 Switch- seat N.C........ocueu... 1 32 | 633782 Switch, tilt.....cceeereeneee J— 1

15 | 513180 Actuator, seat switch ............. 1 33 | 804252 Nut, #10-24 Hex Nyloc........... 6
16 | 803028 Screw, #10-24x5/8................. 14 34 | 643275 Relay, 12V, 2
17 | 633181 Plate, tapped .....cccccevvevvrvrnnnne 4 35 | 103-0498 Nut, Ignition.......ccveeveeveerenne 1

18 [ 816001 Fuse-20 amp........ccccceueunen.... 2 36 | 103-0499 Seal, lgnifion ......ccccceeercemennen, 1

¢ Use dielectric grease on all wiring harness connectors.

- 29



johnssj
Rectangle


johnssj
Rectangle



KAWASAKI LIQUID-COOLED ELECTRICAL GROUP

Ref Qty. Ref. Qty.
No. [Part No. Description Reqg'd. No. | Pari No. Description Req'd.
10 | 643095 Harness-wirng .......ccceeemrmeeeeees 1 26 | 633652 Hoidown-battery.........ccecernene 1
2 | 633833 Switch, fan-thermal ................. 1 27 | 543792 Wingnut, nYIoC ....vveeeeeeenenain 2
3 | 816003 - Fuse-30 amp....cccvevvecvecererranres 2 28 | 633651 Bolt, battery holddown ........... 2
4 | 643275 Relay, 12V .t 3 29 | B03028 Screw, #10-24x5/8.........cccc 12
5 | 803071 Screw, machine #10-24x1/2 .. 3 30 | 513162 Switch-seat N.C...cooeirrnee 1
6 | 804252 Nut, nyloc #10-24 .................. 7 31 | 633181 Plate-tapped ....ccccoorerecnne 4
7 | 543393 Insulator, solenoid + ... 1 32 | 633110 Switch- brake N.O./N.O. ........ 1
8 | 800252 Screw, 1/4-20x3/4 .....cccceneev.e. 11 33 | 633111 Switch-drive lever N.OJ/N.C... 2
9 | 633396 Clip-loom .69....coceecvrreciveinns 5 34 | 513762 Cliploom .50.....ccoeririiiienne 2
10 | 809012 Nut, 1/4-20 whizlock.......cccvuee. 11 35 | 633673 SWICh e 1
11 | 809099 Nut, hex MB-1.25 ... 1 36 | 543070 Switch-ignition w/ keys........... 1
12 | 805005 Washer, lock 5/16 ......ocecveeeees 1 37 | 513374 Meter- engine hours............... 1
13 | 643178 Insulator cap, alternator + red 1 38 | 633856 Module, ignition interlock ....... 1
14 1809026 Screw, hex M8-1.25x16 ......... 1 39 | 643115 Plastic tie (large) .....ceeviiennes B
15 | 800282 Screw, 5/16-18X7 ..cccovveereennnens 1 40 | 513180 Actuator, seat switch.............. 1
16 | 643145 Tab, #10stud .25 Spade 45° ... 1 41 | 603511 Keys, ignition......ccceceveneeerennns 1
17 | 643036  Sender Unit, TemMp....cccovrernen. 1 42 [ 816001 Fuse-20 amp «ccvveeeisiainennes 1
18 | 643153 Washer, Alumin Sender gskt.. 1 43 | 643037 Gauge, Volimeter.......ccoccueees 1
19 | 523279 Cable- battery (+) .cocvveereeris 1 44 | 643021 Gauge, Temperature ............. 1
20 | 633307 Cable-battery (-).ocvverrnrvinions 1 45 | 523415 . Spring- seat switch ................ 1
21 | 543391 Insulator-battery........cccceivnnenae 1 46 { 522424  Spring mount widmt............. 1
22 | 303335 Plastic tie {medium) .............. 4 47 | 809001 Nut, 5/16-18 whizlock ............ 2
23 | 805256 Washer, 1/4 flat.......ccreeeenn...n. 2 48 { 633782 Switch, tilt.....cvviirvnrireereeraenens 1
24 | 603479 Battery-12V ..o 1 49 { 103-0498 Nut, Ignition ........cccoeeverecrreeene 1
25 | 303287 Plastic tie (small}....ccccceveeerinnees 5 50 | 103-0499 Seal, Ignition........cceceueees renrene 1

¢ Use dislectric grease on all wiring harness connectors.

30



johnssj
Rectangle


johnssj
Rectangle



KOHLER 26 HP EFl ELECTRICAL GROUP

Ref Qty. Ref. Qty.
No. |Part No. Description Req'd. No. | Part No. Description Reg'd.
10 |103-0263 Harness-witing .....cceceeeeveeeeensas 1 23 [100-6186 Module, Ignition w/delay ......... 1
2 |633307 Cable-battery (-) .....coevccerreennn. 1 24 |513762 Clip-loom .50....ccceccvvecicceerrnnnn 2
3 (523279 Cable- battery (+).corvrevrrerrrens 1 25 1816001 Fuse-20 amp....coovveerrvvneeessrens 2
4 (804252 Nut, nyloc #10-24 .....coeeeeeeee. 14 26 1633396 Clip-loom B9.......ccecevcveireeen. 2
5 1803071 Screw, machine #10-24x1/2 ... 6 27 1103-0293 Batiery-12V ..ecr v 1
6 [643275 Relay, 12V i, 1 28 543391 Insulator-battery ........cccceeee. 1
7 |643257 Panel, fusesfrelay ........coveeenn. 1 29 (633652 Holdown-battery......cccccvreenneee. 1
8 |643246 Trim-lok, 316" x9.75..creeeeeen. 1 30 |543792 Wingnut, nyloc......ceverviernnenns 2
9 |800252 Screw, 1/4-20x3/4.....ccccveiiiieens 6 31 (633651 Bolt, baitery holddown............. 2
10 |809012 Nut, 1/4-20 whizlock ......ceeeerenen 6 32 (633840 Wiring Harness, seat .............. 1
11 |805518 Washer, fender #10x1.0........ 4 33 |633673 SWitCh.. e reveninen 1
12 643325 Ring Mount, Vibration ............. 4 34 (303287 Plastic tie (small).....cccoevvueenaeene 1
13 |643326 Bushing Mount, Vibration ....... 4 35 |303335 Piastic tie (medium) ........o.e... 5
14 |805519 Washer, Fender 1/4x1.0 ....... 4 36 |643115 Plastic tie (large} .....cccevvveerenenn 2
15 |803074 Screw, Shoulder .25x.75 ...... 4 37 |323229 Clip, loom 3/8 ...ccoevecermccerane 1
16 (803028 Screw, #10-24x5/8.......cccuceeu.... 8 3B (816002 Fuse, 10amMpP ..cccvcrrreccerennns 1
17 1633111 Switch, NNO/MN.O. v 1 39 543393 Insulator, solenoid + .....ccveu.e 1
18 [633181 Plate-tapped....ccocveevieirenvrrennns 3 40 1633782 Switch, tilf ..ccovvrrvrrvrrrreereriieen 1
19 |513051 Switch, NO/N.C. ... 2 41 {805256 Washer, 1/41flat ......ccoceenneee. 2
20 |[103-0206 Switch-ignition w/ keys ............ 1 42 1103-0498 Nut, Igrition ......c.ccoveveccernneenn 1
21 (513374 Meter- engine hours .....ceceeene 1 43 [103-0499 Seal, Ignition ....ccccevvvvcvereen 1

22 1643267 Indicator, Red LED ................. 1

¢ Use dielectric grease on all wiring harness connectors.

a3y


johnssj
Rectangle


johnssj
Rectangle



KOHLER 23, & 25 HP AIR-COOLED ELECTRICAL DIAGRAM

A
i

i ]
v HIA B4

AV
14¥18

i

=i i
Ti38 HLIK (BT

TOALND]
NOTLOH H1

v

NIILISTH O THRILEN NI
SEN CALND HLIN BT Y

x S0 T I i

LN
NOTLDW HY

NI 33TH WOdd OIMITA SHOL33NNOD

pa
e : v LF R
mmmm_.ﬁwmm mmmm .n.m.mm.n.n R=  mc
mw mmmm mmmmmm mm X2 0L 00 - 00 T
|d] o Iy A
B =
L
ILIAS
—_— LT
JI413 1
A0LIMNDS 13T
DN am
I8 A0
HEH
2] T
qivgns  Do—saws oream
AN g -
— 3
pn) TNVl
3504 M = —HH;.E
By T '
HILTAS
m ML—0 NOLLINII
AT
=] - .
.“ln._-.E|
BRI
55 ] 2 B PEBR 2=

MDD

]

HILN3
JIa

HILINS
LILA3YAES

EAARINLEN LA INLEN

1935 NI MlLVEdD
HUIN [BSTD ST HILIAS

IMANT 3TN0 AN 300

e
3+I4+8H Layls £
A+ X| ¥V+I+8 N® "2
3NON 20 1
v LHED NOILISDA
X TYNTHY3L

A WNIWN3L

HOLMTD “3NINT “¥315H A0H A WNIWEL

HILIAS 1L “AVEQ Lv38 ¥ WNIW3L

AR LUVES 3 TNIWEL

HIINTI ‘3NISHT "¥3LSH §M0H T TYNIWRSEL

Ad3L1vE 0 TNNIK3L

ZELYNE3Y 39V1I0A v NIHEEL

SNOTLI3NNGD TYNIKHEL

HIITRS NOTIINOT

- 32



johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



KAWASAKI LIQUID-COOLED ELECTRICAL DIAGRAM

450 HOLIMSM

TINGOH Y00 LN

OO0 FNELT AMINS
MS HOLMO
IQ.ME._.DN._M HOLMS NOLLIND|
o
[l

O'NNITUD
‘ON 381

AVISHOHO  IOWENDD NOLLOW HY

=&

mr:__ P Briniarrry _wt _ HINLTION
# __:" :«mmmmuuuu_ 8 w.m.; W-m._ FOVO draL
LUy .ﬁ I :# 4 f.jm. l_ MoNa
‘ L ._ ;.._ Lm  —35 e I [4 el
- Lot et I 1 ] s
8 e ,.}w 233 | I oy
” = = 0
_ ¢ e - £ 2 3
c £ 3 — 3 = vvw_l S— L
- - — dnd 1] = _
- - = 1 -t € < c——f—amyap
O'NNZIHD < I £ - 3 ks 1 |
O'NENEL r_ i & 3 3 o
HOLWE Dvee | 2 T
o g L)
| . . N Tia - |
1 1A |
@) § Aalve ©) I
§E§w§§§%h %uﬁ I B - i I
[
AN 8N 118 @r - fat __ 59
) vaLa m L T T T ' |
dWNd Tand _
e S
i m ONNONDINENT  HOLOZNNOD SNBNA _
WA ENRS Luvis|
* Y] lavis ESFEF]
AELYRALYE HOIWG V387 LTL =]
TINQONALINE ﬁ 35N HOAYNYALN
HOLMS HNTD -
SAVA BN NO agm .
+* —_—— — m——
AELYE eagetan _ g -
TIN ENEONR O= i [ E]
I Rl B = ynk:
aAfED, ! pr— I - Ris— i
DNILINOED  NOWLBOd HOIVIRELY [ Wh w%
OIS NOLLIKE -
PETE] L I 'l_ _lﬁlaﬁ
. HOLME JAEL
: HOLVIOvY

it

HISOATVWHON ="0'N  G3SOTDATIVIVHON ='O'N
"ONT THW NOHL 033N Y SHOLIINNCD

s

QONT0S HALNLS

AV EELWwLS

AV Nvd

S 33


johnssj
Rectangle


johnssj
Rectangle



KOHLER 26 HP EFI ELECTRICAL DIAGRAM

ROZITSCd 60T TYALTEN NI
SEAT) ALK HLIN (S0 3¢
SINUTAS TRHINTY NOLLOK HUO8

a8 e
A8 HLEA ] ¥ WIN BT —
JAa=: HILMM
LIS A TN
el NITLOH Rt NOTAM 3
00
iz
7m 1ﬁ mﬁ ogln
S8 &RE A - g .n_n_.am 128 1L THRN - 4T HOUTD
7 JIWTA QL 3%K¥E0 - NI UMD
B m S Eiafer 8§ §F G
; ‘ ; ‘ +
A
NG xm— 08
[ 55, 1 | E—
N a0
JE} 11K}
PR
NIM IS AHDE
IALE O EATd HILIAS
. KLILINOT
e 0
Ea o 1]
QI s e — e
AWS Go— _
i ﬁun_ LM
o TR ] dnoH
oY 02 - 35nd @H_
’ #
O ,’.&_E A3 1l
- o ] _ s oved—e  SOLYIIONT
[ 2 o =g
M M 2 m m S m m m 2
dild -L-t ﬁ m%w
HH M HILIAS INGNT ITON  WBLND STI004
; T TNV JYED LA AVED LyR

/ 1435 NI ILREd
HLIX (3S0T0 ST HULTHS

0N JAIH WOHH OIMATA SHCLIANNDD

=
S+I+48 Lavis '€
A4 x| ver+m NI CE
3NON 0 ¢
«TH L11NED NOLLISDd
X WNIWAL

A TWNIWEL

I ¥NIKA3L

I WKIWIL

HIIMI "§3LFW &H A WNIWA3L

HILIAS LTL “AYTRO 1¥3S ¥ YNIW33L
AV IAVIS S TYNTWeEL

HILMTD “INIONT "33L3W 30H I TWNIWL
A3LLYE g TWNIWAaL

035N JON ¥ TYNIWAL

SNOTLIINNDS TYNIWAL

HIIIRS NOI1INOT

34



johnssj
Rectangle


johnssj
Rectangle



©1997,1998,1999, 2000
EXMARK MFG. CO. INC.
INDUSTRIAL PARK BOX 808
BEATRICE, NE 68310

ALL RIGHTS RESERVED

SEE EXMARK’S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZER Z™
LAZER Z™ HP
TURF RANGER®
TURF TRACER®
TURF TRACER® HP
VIKING HYDRO
METROW
METRO“" HP
SELF STEERING SULKY
ULTRA VAC™
GRASS CATCHER

MICRO-MULCH ™ ACCESSORY

PART NO. 103-0495
(402) 223-6300
FAX (402) 223-5489

PRINTED IN U.S.A.

A

MFG. CO. INC,



johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 
	watermark16: 
	watermark17: 
	watermark18: 
	watermark19: 
	watermark20: 
	watermark21: 
	watermark22: 
	watermark23: 
	watermark24: 
	watermark25: 
	watermark26: 
	watermark27: 
	watermark28: 
	watermark29: 
	watermark30: 
	watermark31: 
	watermark32: 
	watermark33: 
	watermark34: 
	watermark35: 


